1/10 RC Motorcycle EEE %
Manual iHER$

8BS FRRY R FEH 7N EEE =2hii REt
Item Name | Frame Size | Wheelbase WFeL:ght Motor e Battery Servo
7.4V/20C
Brused Brused
CX3-I1 T20 GB BL 205()(r§2()12] (r]:]:]) 5(;? 280 25A 680 mAh Digital 1.5kg
LiPo

X-RIDER MODEL COMPANY LIMITED
BTiERERAT
www.cx3rider.com




Thank you for purchasing X-RIDER CX3-II. We believe that this new motorcycle will bring you
infinite happiness. Before use, please read the manual carefully and safe keeping. Accidents are
caused by illegal use, the company doesn't undertake any responsibility.

The CX3-II is a high performance mini RC motorcycle. This product has like the real motorcycle
setting, the perfect design of the front wheels inverted shock absorber and rear wheel pendulum
arm suspension, achieves reliable grip performance. Front and rear wheel adopt alloy brake, better
reduce speed and braking. The rear wheels using micro alloy steel chain,in order to exert the
performance, for maximum enjoyment of this product,please read this manual carefully.

We will have strict testing and debugging before exiting the facility. We promise to customers.
Products issue without any material and process problems. We will free for customers to repair
within 90 days from the date of purchase. Customer service e-mail: service@cx3rider.com.

The warranty doesn't cover crash damage, modification,failure to maintenance, or the damaged
caused by improper use.

The warranty doesn't cover any result which caused by the final user's assembly or the material
used for final user's assembly.

Please download the other language versions manual and parts list from our website:
http://www.cx3rider.com

RUSHERISE X-RIDER 1 CX3-11 EEEE MBEX— 2 mta iR R. - mRia AR RIE =R g |
HEERE, AERAFMHINLLIEERREAERMSBNEY , AT FRBEISE,

CX3-Il R— MR/ NEYUEES (R/C ) BEIEERIEEL, AF-RIFEBREERERE | AiE SRR BEeNe
1, SCEIRTSEROItERE. RIS RAESNE  BRERNEEE., BRRAMEGSIER. ATEMFDINRIFEXLYE
88, EFAREPRE | BEEREHFARERER,

BIFEEEY AESE TSIt 5 | RERIE , ERUINRITAEEE | BEOMRRTZHAENE—E, 1
SLZHiE 90 R , REIEREBNEFLHE, ERIKARMBES : service@cx3rider.com.

HTRE , B%F  FRETENRE BT RASEHIALERS RIRIE  SAERMETER.

IR BITRES BTREMERMEIE REAE@EE , TABETHMEEE.
BER X-Rider Wi FEECIESRANRBBREE : http://www.cx3rider.com




[Safety Precautions] [Z2ieH]
1. The specification of the logo  XFAiBEHEHERITR

r&Caution: this symbol indicates where caution is essential to avoid injury to yourself or others.
@ Note: this symbol indicates where give you a tip in use.

N R SR ERE SR A,
@ 187 | IRRREA— NS TR E— e,

2. The use of power  XFF=R{FRIEIR

*The product use lithium Polymer battery 7.4V/20C/680mAh.

‘Never disassemble the polarity required for installation. This may lead to damage and leakage.
‘While charging,the Lithium Polymer battery and charger become hot. Do not charge on top
of inflammable materials as this may cause fire.

-Do not operate the DC Peak Charger in direct sunlight or in high temperatures. Continually
monitor the charger while charging is in progress.

-Short circuit may cause fire or accident so never disassemble or modify the Lithium Polymer battery.

-Lithium Polymer batteries contain toxic metals. An exploding battery is extremely dangerous so
never put in fire.

ARF=ER{ERE 7.4V/20C/680 =AY,

TEEEREIEAERR, LBRTRER , RN SHEIAIRE R SHYIETHEE.

FERERT | SRR R R TH  IBAEERIMR LT |, BN TRER SEKREEFBRNARE.

BAEEESID S T ESRIZATE TR, RN, S AE KA TR,

FEIRARERSEUKKR | IBAED R E SRR,

{ERENTEEEEESRE  WRRSIFRRK | BRAKF.,

3. The safety of Children  *F/L&%2

-This model is not a toy. It is designed for users over 15 yeas of age.

‘As the product includes small and sharp parts, assemble and store this product only in places out
of the reach of children.

IMERRRIRE, BR155 R EFRIRT.

WFEREBRN. RS | BEEE | ERRGFIER L) LR,




4. The safety of User XxFEREMAS%ZS

-It's highly recommended that first-time enthusiasts seek the advice of an experienced modeler
before operating this vehicle.

-Cutters,wire cutter and screwdrivers need careful handling.

-Do not touch moving gears. They can cause injury.

-During and after operation,the motor and batteries will be hot. Do not touch them until they have
had time to cool down.

SRRUER IR ENE AR REINES MEEMIR LR,

ABIVOEREEET] | SRR IRLLTIE,

BDMREENIIER. ENRSHE 5.

TR TR R TE—ERAYE) , BRI FARAIATS. FEEISAIRNE I,

5. The range of use  XFF=RIEREE

-Do not run your car in sandy,dusty,wet conditions,on long wool carpet. Such surfaces can damage
its operating parts.

Do not operate the model on public roads, in crowded places or near infants. It may cause
accidents or injury.

This product emits electrical waves so do not operate: Inside an aircraft. Near automatic devices such as
automatic doors and fire alarms. Inside hospitals or medical equipment. Operating may cause accidents.

FREZRIMERIS , TR BN, KTE 0 BT, RIERRE TR SETERHRIAR,

BOENE | R R) LETRIMEE |, JreaSaBRBRRE.

B0 WL, Bl BdRERSEITEIEENNL. ERFRFETSRMELSRARER | ArmAHrBIRIESEE

SN EIRYERF=ERD | ERKIR,

6. The maintenance of product  XFF=RHRS5HRx

:Do not store this model in a high-temperature/humidity area or in direct sunlight.

-Do not use water,alcohol, or thinner to clean your car's body.

-Simply wipe it down with a clean,soft cloth.

THRREEIENETSR. BENMECERL.

BDERIK. BRIEERES.

1B FIE AR,




[Tllustration of Main Parts / “REEREER]

Rider n+
,,4‘\\v‘\
\' & Body Lower Shell ~ 4M% (F)
= Bn Body Upper Shell 45 (LE)
= e o
) = Side Slider Set B AT
s r—
IS% NOL “Tp Front Fender HIECESBIR
X / A <7 BU¥E
: g./ ‘é,‘(é?-\‘kﬁ Transmission EE
‘, ‘\ ‘!'/\\ Front Tire Bt
' ETe) E
TR Ay
— Bike Stand ElELR
Exhaust Pipe HSsE
Rear Tire =
I Belt
FLREA Tail Frame
[ERHHRIR Rear Fender
EiREREEE Shock Absorber
EmEhitt Steering Linkage set
EAHF Handle Arm . .
sy e O - So Y =
AREEE =R Steering Triple < Y. ~
et Servo s o
et Main Frame
BIHERELS Oil Damped FR Fork
BRI R Front Brake Disc
EIEIRSiE]AS Front Brake Caliper D
FHER Battery ®

BRISX Brushed Motor




[Ready To Run Preparation / KEi#&IE]

Stepl. Check all the parts in the box.  icEfRERNERYE
When you open the box, you will find follow parts RS BLITEMYE
BitE Eieg EERE | Bt | E4e | REH | R FeEREE

Motorcycle | Remote Control | Bike Stand | Rider | Accessories | Manual | Sticker |Battery Charger

lset lset 1pc lset lpackage 2pcs 1pc 1pc

Accessories Package  Eci4HERA4

= MK | BBRkig S22
SSHED = R #h 7=\
[yaglitasaz| R HeRE 0 B FINRF 33 M2x6 ML.6x10
. Socket Head
Side Slider : - Hexagon Socket . Grains 3 - Socket Head
Arm Slider Roller | Exhaust Pipe Screw Keys R-clip Spacer V33 Self-tapping ScrewM1.6x10
ew M2x6
2set 6pcs 1pc 1pc 10pcs 1pc 2pcs 2pcs 2pcs

Equipment Required LATEHEFFERIEWEL :

4-Cell AA Battery for Remote Control, AT SSHIATERRRS
Silicone Qil, Screw Glue, Tire Rubber. T, IRLRR | R .
Tool Required: LATIEfEFHEDIRERMERT

Hex screwdriver,Cross Wrench,Cross Screwdrive, Tweezers,Hex Wrench.
WNAIR2T) , FRFIRTF |, +571Re27] |, BF . W AIRFE.

Step 2. Remove the R-Clip and the body shell BEFAE RHERIBIRIDF FHEH E 5

Step 3. Connect the battery with the ESC R SEB FIRIRARARRE:

./!_(\ the ESC in off state.Do not reverse the positive and
negative charges.

TR EEEEER , SRIFREEL FRIINSEEN AR RER
1, 1IERR.

=




Step 4. Double check all the power systrem is connecting
MESEBEFHINERLEREN , ERSREERRZE
Step 5. Install the remote control battery and check the remote
control is working properly or not. REERREHIOEERRRRRERETIF
Note : The first use the ESC or New use of the remote contromust re-calibrate the ESC.Please refer to the manual of the ESC.
&1 | BOREREFRRSRNE AR/ ARSI |, BT FRESER TEIRUE,
BARRERESEE FIRIERRARA .
Step 6. Install the anti tilt rod roller group,toy and shell. TEREFRFHNBGINTRICE. RMFSH
In order to avoid the damage in the transportation process, we pack the anti tilt rod roller group.
When open the package,find the parts,install and fix well.
NERERIETER , RN EERLAITRISE. NMARRBIINGE. BRIIFEERE | HEIHETR

A, RMFFESINSERLEEET.

1)Take out the side slider set form accessories package ,and then put the side slider set into the side slider arm post lock

each of the grains
2)Install the rider in the body upper shell, fix the tail of the body upper shell with R-clip.

3)Install the body lower shell on the main frame,fix the body shell post with the R-clip.
DNEHBESHHITERSE , AREHIT R TR FRIENE | FHEEMEFLERTKRSE,
NBAFRERER (L) | FRFAIREIBRINERE(L.

MBER (T) TRLEER | EREFIEFHARNEREE.




[Steering Setup / IEM{FHENEZAEN]
Basic Controls: HARME
&Caution : RC Motorcycle comes with a Counter-Steering System. It means the direction between the

transmitter steering wheel and the motorcycle front wheel are opposite.
Please set the reverse (chl) in R state on the transmitter

& IR BEERENRFRARREN , BB SETERrITEaER. FZRIGIERS EEL (BB ) BFFKIEER.

_______________________________________________________.|




[Steering Setup / IEM{FHENZAEN]

To return the motorcycle from a leaning posture to and upright posture,turn the steering in the
opposite direction to the lean. FEREMNMRSHIERIEZER | ERAEET.

To make a right turn,turn the
steering wheel to the right. The
motorcycle should lean to the
right.

EalRE , EEERLE.

If the balance bar touches the ground,
the motorcycle will not turn well. Turn
steering left to return to upright
posture.

LEHIRFIAERIER | EFSESRING
HAAEREE  ERFERREAE.

steering.

___________________________________________________________________________________________________________________________

Steering Wire :

If the motorcycle does not run straight even after adjusting the
steering trim or steering movement is not responding properly.
It is possible the steering arm is bent. In this case, please use
the include tweezers to gradually, while not operating the
steering.

KAZENL

MRERABREOMARERENAFEEL TR RE R IERSH |
RETREERENERSENLTHT , XMER , BEFRFERNR
T BEIER , sEResRRLRh O UERE,




Installation Instructions ZHiEii{AE

Install Note : To prevent parts from rolling off and protect the working surface,you could put all the small parts
into a container.

LRI AR EEM TLUSETERNTE A A ST,

106

[P1-1]

B/M2x5

R 29
P/M2x5/ 11 ( 0
BL/@8xD5x2.5 IM/M2x3 é L B/M1.6x6
B/M2x5 A#22

\
D7xD3x1
1
A#

A#99

M2(S)

116
111

=




B/M1.6x6

[P2-1]

Note : Please secure the rim and the tire B | RESSREIER R SRR IRRERE.
@  with tire rubber after finishing assembly.

[P2-2]
37-B

@ Note : Apply gear silicone 0il#10000 on the shaft and the spring.
@ 127 : EEFER F#100005% FRAEDEH,

[P3-1]

@ JFB/M2x5

@qg—> FB/M2x8




[P3-3] [P3-4]

FB/M2x20 01

Note : These three frame posts is individually

100 FB/M2x8

@  on the metal transmission, should use
the socket head screw M2x12(2pcs)&
M2x20(1pc)screwing down the metal

transmission.

IR ERS BRI 3R E LR IR |,
@  TEFLIREM2x1224 ) FIM2x20 (14)




[P3-6]

R/M2.5x5

JM/M3x3

Caution: The space between the two gears should be the same thickness as
. one piece of A4 paper. We can put one piece of A4 paper between
/T the two gears before assembly and take it away after finish.

Note: Before locking round head screw M2.5x5, pls use a spacer.
@ Use the metal transmission and the metal transmission cover, it
should be use R/M2x4,R/M2x12&B/M2x5.

(I ;
P
BL(F)/@6x@3x2.5
02

FB/M2x15
ER PR Z AR R —IRAMRRISE, R AT

W2 E—IKAL, TR SE BIGA4 SRR,

R (BR/M2.5x58R 22R5eEh Fiv e, SEIRARERT B BUIRSKIRZ2M 2x67
@  M2x159 BB FREISLIBLL M2x4, M2X 1 2 TRIFRSLARLLM2X5.

BL/@6xD3x2.5

FB/M2x20




R/M1.7x5

FB/M2x20

J) BL/@6x@3x2.5

?B[M2x14
Note: The suer could adjust the effect of the rear suspension according to different

B/M1.6x4

@ racing ground by installing shock body spacer.
Q@ 1B - AP RIEIRE R PR A TS R AR

B e e e




[P4-6]

JMxM3x3

[P4-3)
[P4-5]




[P4-7]

&
s

&—70
1B/M1.6x6

(P4-8]

Note : Factory have made sp for the LED light and exhaust pipe on the tail frame part, the
@ user can according to personal preference to install.

FB/M2x6 @ iR . EREHSTETLEDIT SHIRENNE B aRBENASTRE.




, unless it may cause

P/M2X5

5 5% S RIS L AR

please make sure the bike stand

RERB TSR

[P4-11]

RIRERI,

of the motorcycle is not on metal or conductive surface

short circuit and the ESC may get burnt.

Caution:Before you power on the motorcycle,

IR B ERR A E AR

A

[P4-10]




CX3-1I1 T20 GB BL Parts List {43

Ref No./ES Part No/BiRS Part Name / SHER Qty/#=2
01 CX200101 Transmission D] 1
02 (X200201 Transmission Cover = 1

03-L CX200301 Frame Side Plate E5R R 1
03-R €X200302 Frame Side Plate FEE R 1
04 CX200402 Tail Frame EERA 1
05-L CX200501 Main Frame L 221 1
05-R CX200502 Main Frame R e 1
06 (X200601 Battery Frame EtEER 1
07 (X200701 ESC Frame EAEER 1
08 €X100801 Battery Fixed Hook EtEES 1
10 €X101001 Rubber O-ring ORMGIRE 2
11 CX101101 Washer T 4
14 CX201401 38T Spur Gear 38TiRAERTE A 1
15 CX201501 Spur Gear N AET] 1
16 CX201601 Driver Chain ] 1
17 CX201701 Rear Swing Arm RHEE 1
20 €X102001 Buffer Spring Colli 1
21 CX102101 Cable Post MLLTEN 2
22 (X302201 Rear Brake Caliper BENEFRH 1
23-L €X302301 Front Left Brake Caliper BRENERH 1
23-R €X302302 Front Right Brake Caliper BEIERIERH 1
26 (X102601 Round Shoulder Screw TRAIEE202. 5XD1.5XM2X4 1
27 CX102701 E Clip B0 2
28 €X102801 Front Brake Disc BINZER 2
29 €X102901 Rear Brake Disc ENER 1
30 €X203001 Front Rim RIEOHHE 1
33 CX203301 Steering Triple AR EER 2
34 CX103401 Spacer BEO6XD5x2.5 1
35 CX103501 Fork Bottom RUHER 2




Ref.No/ES Part No./E{ RS Part Name FHER Qty/%=E
36-A (X103601 Fork Spring Post AlHEE TN 2
36-B (X103602 Fork Shock Inner Shaft AlHEC 2
37-A CX103701 Fork Upper Plug AIHER () 2
37-B (CX103702 Fork Bottom Plug ANBES (&) 2
37-C (CX103703 Fork body AIHEES 2

38 (CX103801 Steering Pivot g 1
39-B (CX103902 Frame Post TR 1
39-D CX103904 Frame Post R 1

40 €X104002 Shock Absorber Post [EHEERER 1

41 CX104101 Fork Shock Shaft AIHECE 2

42 (X204205 Front Wheel Shaft AiCH 1
42-A CX104201 Steering Shaft HmEERE 1
42-D CX104204 Swing Arm Shaft AE 1

44 CX104401 Shock Absorber BRE 1

45 CX104501 Fork Spring Bl 2

50 CX205001 Rider Post PFEEE 1

51 CX205101 Exhaust Pipe HRE 1

52 CX205201 Rider %t 1

53 CX205301 Exhaust Pipe HRE 1

60 CX306001 Belt Pulley 1 s 1Bt 1

62 (X206202 Steering Rod Gasket T HERT 1
64-L (X206401 Body Shell Post ERETE 1
64-R CX206402 Body Shell Post TR 1

65 CX106501 Slider Roller Post TR EN 2

66 (CX206601 ESC Switch Cover REFAS 1

67 CX106701 Servo tray fEEER (&) 4
67-B CX106702 Body Shell Post T 1

68 CX206801 17T Gear 17TEAR 1

69 CX206901 R Clip Ri0 6

70 CX107001 Steering Slide SR 1




RefNo/EE Part No/B{HRS Part Name FHER Qty/#&
71 CX107101 Exhaust Pipe Fixed Mount HSEEEE 1
72 €X107201 Steering Arm EmhiT 1
73 (X107301 Side Slider Arm sl 2
74 CX107401 Side Slider Arm Post B El e 2
76 CX107601 Side Frame Plate Post MR 2
77 CX107702 Steering Spring RS 2
78 (X107802 Brake Disc Holder NERT 2
79 CX207901 Handle BF 1
80 (X108001 Exhaust Pipe H5E 1
81 (€X108101 Front Fender HiERAR 1
82 €X108201 Rear Fender [ERERR 1
85 (CX108501 Handle Arm BFHF 1
86 CX108601 Slider Roller Rl 2
87 CX108701 Steering Spring e 1
89 (X208901 Body Lower Shell EE(T) 1
90 €X209001 Body Upper Shell FR(L) 1
91 €X209101 Plastic Spacer el 1
95 CX309501 Battery Fith 1
9 CX309601 ESC iR 1
97 (CX209703 Steering Servo pall i) 1
98 €X209801 sender KA 1
29 CX209901 Receiver Bk 1

A#62 CX306201 Belt Pulley 1 1A 1
A#64 CX306401 Belt Pulley 2 R 28 1
A#70 CX307001 Belt Pulley 2 R 2 1
A#TL-L CX307101 Bike Stand ESEER 1
A#T1-R CX307102 Bike Stand ELRANR 1
A#72 CX307201 Bike Stand EERRIR 1
A#T3 €X307301 Belt Pulley Sprocket R0 1065 1




RefNo/ES Part No/E{HRS Part Name FHER Qty/#&
A#98 CX309801 Front Tire BRI 1
A#99 €X309901 Rear Tire [l 1

100 (CX110001 Servo Arm feUEEE !

102 (X210201 Motor 2805 IZix 1

103 (X210301 ESC 25AB R 1

105 CX310501 Gyro Spacer ey 2

106 (X310601 Gyro Flywheel Pebimis 1

107 (X310701 Gyro Upper Cover [ 1

108 (CX310801 Gyro Upper Cover TS 1

109 (CX310901 Gyro Gear Cover Pl 1

110 (X311001 Gyro Centre Shaft PEAR{N R 1

111 (X311102 Gyro Clutch felEEas 1

113 (X311301 Gyro Sprocket BEABIERRS 3

114 CX311401 Gyro Inner Gear BEABP 1

116 CX311601 Gyro Pin PelBt e 1

117 CX311701 Motor Post Ok 1
B/M1.6x4 B/M1.6x4 Socket Head ScrewM1.6x4 LB M1 6x4 7
B/ML1.6x6 B/ML1.6x6 Socket Head ScrewM1.6X6 PRSLIBEM1.6x6 3
B/M2x5 B/M2x5 Socket Head ScrewM2x5 PRSKIREZM2x5 15

BL (F) /@6XD3X2.5 BL (F) /@6XD3X2.5 Flanged Bearing@6X@3X2.5 SEEURO6XD3X2.5 1
BL/@6X@3X2.5 BL/@6X@3X2.5 Bearing@6X@3X2.5 HADOXD3X2.5 5
BL/@7XD3X3 BL/@7XD3X3 Bearing@7X@3X3 WEOTXD3X3 2
BL/@7x@4x2.5 BL/@7x@4x2.5 Bearing@7x@4x2.5 HEBLO7xD4x2.5 2
BL/@8X@5X2.5 BL/@8XD5X2.5 Bearing@8X@5X2.5 HHEDBXD5X2.5 6
FB/M2x4 FB/M2x4 Socket Head Self-tapping ScrewM2x4 BBRLIRZM2x4 1
FB/M2x5 FB/M2x5 Socket Head Self-tapping ScrewM2x5 BIHRSEREM2X5 7
FB/M2x6 FB/M2x6 Socket Head Self-tapping ScrewM2x6 BIRSKIZZZM2x6 8
FB/M2x8 FB/M2x8 Socket Head Self-tapping ScrewM2x8 BEIRkIREZM2%8 8
FB/M2x12 FB/M2x12 Socket Head Self-tapping ScrewM2x12 BBRkIBZM2x12 4




Ref.No/BS Part No./EHRE Part Name BHER Qty/#g
FB/M2x15 FB/M2x15 Socket Head Self-tapping ScrewM2x15 BLiLaB22M2x15 2
FB/M2x20 FB/M2x20 Socket Head Self-tapping ScrewM2x20 EIXHRLIR22M 2% 20 3

FP/M2x5 FP/M2x5 Socket Head Self-tapping ScrewM2x5 BIRFLIRZM2X5 13
FP/M2x10 FP/M2x10 Socket Head Self-tapping ScrewM2x10 BIELiEz4M2x10 1
IM/M2X3 IM/M2X3 grainsM2X3 HKM2X3 2
IM/M3X3 IM/M3X3 grainsM3x3 HKM3X3 7
JM/M3x12 JM/M3x12 grainsM3x12 HAKM3x12 2

M2(S) M2 (S) Nut M2 24£3M2 6

D3*2.5*2 @3*2.5*2 Spacer3X2.5X2 RETENF3X2.5X2 2

@5X32.5x0.5 @5X32.5x0.5 Spacer@5X@2.5x0.5 HE05X32.5%0.5 2

Q7x@3x1 @7x@3x1 Spacer EREH 1

P/M2X5 P/M2X5 Flat head screwM2x5 ELIRLEM2X5 13
P/M3X10 P/M3X10 Flat head screwM3X10 FsLigeep/M3X10 2
R/M1.7X5 R/M1.7X5 Round Head ScrewM1.7X5 LM 1.7X5 3
R/M2.5X4 R/M2.5X4 Round Head ScrewM2.5X4 [ElLi222M2.5X4 2

R/M3X20 R/M3X20 Round Head ScrewM3X20 BB M3X20 3

SM2.5 SM2.5 Non-slip Nut Thigs 2




[Trouble Shooting /% RtgkEHER: ]

Trouble The motorcycle does The motorcycle is out of | Short run time Poor performance of
not move control the motorcycle
Battery in motorcycle or |Transmitter or antenna |Battery maby be Suspension may not run
transmission is no power. | may be broken. damaged. freely.
Motor may be broken. | The motorcycle may be |Charger maby be The steering may be
Possible |ESC does not work. out of range from trans- |damaged. damaged.
Reasons The setting of transmitter | mitter. Battery is not with full Chain may be too loose
or ESC may be wrong. Power of the transmitter |power. or too tight.
is weak or dead. The screw of frame may
be loose.
SIS BREEREmA BEEERZEE EFEEF MR aRE BEFEZE MR
EFEZEE RIS RE IR | B ReR s R A RIR EEthRTREIRIA BRI IR IR ;
AR ; FETE MR BRI, REATUIRIR ;
EESH FRIEATIIE EfERE S EEEEERE, BEEEGRRS NI E ;
EERSEEIRIREREIR FERRMRLLINAR.
Bt SRR R TE R
.




NEN
T
X-Rider (x3
X-RIDER MODEL COMPANY LIMITED

BHRRERAT
www.cx3rider.com
Unit 705, Sea View Plaza, 283 Shaukiwan Road, Hong Kong

EREHETE283SBE 1H7FH705=

Tel / BBiF : +852-5261 8511
Email / #5355 : Info@cx3rider.com
@Copyright 2016 X-RIDER
04072016-01Version



